HRS

COMMISSION MEETING MINUTES
March 23, 2021

No. Topic Page
Call to Order

Roll Call of HRSD Commission

1.  Consent Agenda 3-4
a. Approval of Minutes 3
b. Contract Awards 3
c. Task Order 4
d. Sole Source and Contract Awards 4
e. Sole Source 4

2.  Central Norfolk Area Gravity Improvement Phase Il 5-6

Initial Appropriation

3. Shipps Corner Pressure Reducing Station Modifications 7
Initial Appropriation

4. Surry Hydraulic Improvements and Interceptor Force Main 8-9
Additional Appropriation

5. Surry Hydraulic Improvements and Interceptor Force Main 10
Easement Acquisition

6. Town of Exmore Wastewater Treatment Services 11-12
Agreement
7. Town of Onancock Wastewater Services 13-14

Ownership Transfer and Service Agreement
[...]
February was another very wet month with several extended periods of rain throughout the
month. The rainfall coupled with exceedingly high groundwater levels presented several
challenges for the Operations Department. Although, there were some staff errors, staff
responded with the same enthusiasm and effectiveness we have come to expect from them.
Groundwater and wastewater flows have steadily risen with each rainfall event since the
remnants of Hurricane Sally passed through the area in September 2020 and have generally
not subsided.

Interceptor Systems

1. North Shore (NS) Interceptor Systems

There were 10 Sanitary Sewer Overflows (SSO) this month resulting in a total loss of
246,757 gallons. The Claremont Pump Station (PS) service area in the City of Hampton
was particularly affected by the rainfall and groundwater levels and is where most of the
spills occurred. In addition to setting up emergency pumps to supplement capacity,
staff also utilized the new Supervisory Control and Data Acquisition (SCADA) system to
control the Bridge Street PS to enhance system capacity. This was the first time that
remote control of a PS has occurred.

2. South Shore (SS) Interceptor Systems

a. There were three SSOs reported this month.

(1)  On February 5, the City of Virginia Beach reported a force main failure
near the intersection of Independence Boulevard and Hinsdale Street.
Staff isolated the force main and closed all southbound lanes on
Independence Boulevard. A contractor excavated and discovered a
circular hole in the side of the 36-inch reinforced concrete pipe. The
contractor replaced the failed section and repaired the compromised
roadway. The failure resulted in an SSO and leaked approximately
281,000 gallons into a nearby storm drain that drains to the Western
Branch of the Lynnhaven River.



(2)  On February 8, staff reported a force main failure near the intersection of
West Bay Avenue and St. George Avenue in Norfolk. Staff isolated the
force main, excavated, and determined the failure was from internal
corrosion from an unknown, unvented high point. Staff replaced the failed
section of 20-inch prestressed concrete cylinder pipe (PCCP) and installed
an air vent. The failure resulted in an SSO and leaked approximately 900
gallons into a nearby storm drain that drains to Oastes/Mason Creek.

(3)  On February 18, an intense and long duration rainfall caused an SSO at
the Chesapeake Boulevard Pump Station in Norfolk when the station
pumps couldn’t keep up with the high flows in the system. Approximately
1.6 million gallons were released into Wayne Creek, a tributary of the
Lafayette River.

C. Maijor Treatment Plant Operations

1. Army Base Treatment Plant (ABTP)

a.

During the weekend of February 13-15, there was an increase in effluent
suspended solids leading to exceedances of the weekly total suspended solids
(TSS) and biological oxygen demand (BOD) concentration, and load-based limits
and the monthly average TSS load limit. During the worst of the wet weather
event, a fourth clarifier was mistakenly not placed into service as intended to
compensate for rising secondary blankets, and anoxic zone mixers were not
secured in the aeration tanks to holds solids within the process. Both actions
would have prevented solids loss from the secondary clarifiers during the storm
event. This was compounded by excess mixed liquor inventory prior to the storm
event that was caused by multiple solids handling interruptions associated with
scheduled incinerator emissions testing and maintenance and operational issues.
Under normal flow conditions, the secondary clarifier solids loading rates would
have been manageable, but not with severe wet weather. ABTP has an
unseasoned but eager team of plant operators who did not fully understand the
significance of rising secondary clarifier blankets. In addition, the existing wet
weather SOP was not followed, though it would have done little to alleviate the
suspended solids discharge because it did not clearly address secondary clarifier
solids loading issues. Staff has updated the wet weather SOP and provided
training. Solids handling has been optimized in both maintenance and
operations to maximize process stability and minimize downtime. Additionally,
communication protocols have been enhanced to ensure better response during
wet weather and other potential upset events.

On February 25, contractors broke a non-potable water (NPW) line causing 300
gallons to spill into a storm drain discharging into the Elizabeth River.

Staff completed installation of a new aeration diffuser air flow pattern on aeration
tank #3 to better optimize nitrogen and phosphorus removal in the Biological
Nutrient Removal (BNR) process.



Atlantic Treatment Plant (ATP)

a.

C.

Staff are working to automate level controls that feed the Thermal Hydrolysis
Process (THP). This should help adjust the feed to the pre-dewatering centrifuge
more smoothly.

Contractors removed the Dystor cover and started to clean the # 5 digester. Staff
also started to clean digester #4. Once cleaned out, both digesters will be
disinfected and ready for use when needed.

Digester 3 was disinfected, and all the mixers were rebuilt.

Boat Harbor Treatment Plant (BHTP)

a.

A wet weather event that began on February 11 resulted in an overflow of
approximately 55,000 gallons of secondary influent on February 16.
Approximately 2,750 gallons was recovered and pumped back into the
secondary clarifiers; 52,250 gallons was not recovered and lost to the ground or
storm drain.

In response to dewatering issues that began in November 2020, staff contracted
with a company to remove the solids from both holding tanks with a mobile
dewatering unit. Contractors began operation on holding tank #2 on February 9
and finished on February 14. The contractors used a belt filter press to dewater
the solids in the holding tank to an average solids content of 15.23 percent which
was incinerated. Total volume of solids incinerated was 1,247,120 wet pounds.

Staff repaired the center column seal on secondary clarifier #6 with a quick
turnaround to prepare for ongoing rain. The seal is a critical component that aids
in solids removal from the secondary clarifier.

Contractors finished the LED lighting upgrades in the intermediate pump station
basement, incinerator building, scrubber basement, primary effluent channels,
float treat basement, and the furnace NPW building.

Chesapeake-Elizabeth Treatment Plant (CETP)

a.

Staff replaced two centrifuge feed pumps and the lower bearings on ash bucket
elevator this month.

Staff modified alum/ ferric chemical feed system to allow both chemicals to be
fed simultaneously to different feed locations.

James River Treatment Plant (JRTP)

a.

Staff installed a new centrifuge feed pump, replacing the dewatering dry polymer
blower, and replacing solids and gas valves on #2 digester systems.



Staff continued work on the centrate pipeline from the centrate pump vault to the
centrate equalization tanks. Above ground piping and pipe supports were
installed near primary clarifier #1. The new pipeline will transport centrifuge
centrate from the centrifuge to the centrate equalization tanks without pumping.
Eliminating pumping will eliminate the formation of struvite occurring in the
pumps.

6. Nansemond Treatment Plant (NTP)

a.

7.

There were three reportable spills in the month of February:

(1)  On February 21, while placing aeration tank #3 in service, a frozen NPW
line broke causing approximately 1,000 gallons of NPW to spill on the
ground. None was recovered.

(2)  On February 17, the plant emergency generator failed resulting in an
overflow of approximately 5,000 gallons of treated water in the effluent
channel. About 3,800 gallons were recovered. The spill occurred when
power was restored and there was a momentary increase in effluent flow
when starting the NRCY pumps. Upon further investigation, it was
discovered a contractor had failed to reinstall the air release valve on a
hatch on the effluent pipe when they performed work on it earlier in the
month. This caused a significant decrease in efficiency of the effluent pipe
resulting in the overflow.

(3) On February 24, a fitting on a wet well pump at the Regional Residual
Facility (RRF) broke and pumped approximately 100 gallons of
wastewater onto the ground; nothing was recovered. The pump was
taken out of service for repair.

Staff completed repairs on a centrifuge which will be returned to service in early
March.

Staff completed repairs on secondary clarifier #5. The clarifier should be returned
to service in early March to resume testing on the Hydrograv Adapt inlet.

Sustainable Water Initiative for Tomorrow (SWIFT) Research Center (RC)

(1)  The total volume of SWIFT recharge into the Potomac aquifer for the
month of February was 0 MG (0% Recharge Time).

(2) A contractor completed the chemical rehabilitation of the recharge well.

(3)  The Contractor completed site preparations for the new recharge well #1
and are ready to begin drilling.

Virginia Initiative Plant (VIP)

a.

Staff investigated vibrations associated with one of the main odor control
scrubber fans. Work will continue, including motor repair or replacement and fan
inspection.



Staff disassembled one dewatering centrifuge for annual inspection and replaced
its centrate chute.

Staff continues to work on optimizing automation of the aeration blowers with the
newly installed control panels and sent one blower motor out for rehabilitation.

8. Williamsburg Treatment Plant (WBTP)

a.

The short outfall was used during a planned power shutdown for the connection
to the new electrical switchgear. An odor deviation also occurred during a
planned shutdown of power to three electrical substations for inspection.

Staff worked closely with a contractor to remove fats, oils, and grease (FOG)
from FOG system tanks for inspection and repair. Removing FOG from the tanks
is a slow, tedious process involving skimming, pumping and hot water pressure
washing.

9. York River Treatment Plant (YRTP)

a. Electrical contract work on the aeration tanks continued.

b. Replacement of approximately 300 linear feet of corroded 60-inch headworks
effluent pipe from the headworks to the primary clarifier distribution chamber
continued.

10.  Incinerator Operations Events Summary

a. Total Hydrocarbon (THC) monthly averages (not to exceed 100 ppm) were met
by all five treatment plants with incinerators with a THC continuous emission
monitoring valid data captured of greater than 97%.

b. There was one deviation from the required 129 SSI rule minimum operating

parameters and two bypass events (<60 minute).

D. Small Communities (SC)

1. Middle Peninsula Small Communities Treatment and Collections

a.

West Point Treatment Plant (WPTP)

Continuous, excessive flows throughout the month resulted in reduced settling
performance and extensive hydraulic loading throughout the plant, resulting in
TSS exceedances in the weekly loading for the week of February 14 and the
monthly loading. During this week, the plant averaged 1.25 million gallons per
day (MGD), with a monthly average of 0.958 MGD. Offline storage was at
maximum capacity throughout most of the month in order to avoid spills from
occurring out of process tanks. Staff notated multiple days of zero depth blanket
formation in the clarifiers throughout the month due to the hydraulic loading. All
concentration values were met, with the majority of values moderately above
typical effluent range for TSS. The new tertiary filter is expected to be online the



week of March 15. The filter, combined with possibility of more normalized flows,
should substantially reduce the effluent TSS loading.

b. King Williams Treatment Plant (KWTP)

Excessive flows and cooler temperatures continued to exacerbate the nitrification
upset that occurred in December. Multiple supplemental seeding efforts, process
changes to extended aeration with an increase in supplemental carbon, wet
weather pump and haul to decrease hydraulic load on the plant, multiple
verifications of pH, DO, and mechanical components were all done in an attempt
to stabilize nitrification. Despite these efforts, there were TKN exceedances in
the weekly concentration for week of February 21 and the monthly

concentration.

C. Urbanna Treatment Plant (UBTP)

Despite the wet weather and increase flows, plant performance was good this
month.

d. Mount Olive Treatment Plant (MOTP) & Drain Field

Work began to add a level indicator to the drain field holding tank(s). This
indicator will report back through the Telog system and reduce the need for staff
e to make daily trips to the plant.

Small Communities — Surry Systems

Because of high flows, there were three permit violations this month at the Town of
Surry TP. Both the weekly cBod and TSS loading maximum limits were exceeded the
week of February 14 and the monthly TSS loading was exceeded.

E. Energy Management (EM)

1.

A third-party contractor investigated billing anomalies with over 200 HRSD electric and
gas utility accounts with Dominion Energy Virginia (DEV) and Virginia Natural Gas
(VNG) respectively. Excessive contract demands, billing demands, data entry errors
and overcharges were found. The estimated annual savings is $75,000. A final report
on savings will be available this summer.

The electrical utility rate schedule for the SWIFT Research Center was recently
changed to save electric utility costs. The SWIFT Research Center is currently
consuming more electrical power than a year ago, but the costs are slightly lower than
expected due to the decrease in the cost per kilowatt hour (kWh).

The solar array construction on the NS Operations Complex building is complete. Once
the electrical utility has swapped the existing utility meter for a bidirectional utility meter,
the system will be in full operation.



Electrical & Instrumentation (E&l)

1. Staff installed a skid mounted boiler as a backup for the primary THP steam boiler at
ATP.

2. Staff programmed the carbon dosing pumps on the Moving Bed Bio Reactor (MBBR)
Pilot at JRTP. Graphics and controls were updated to enhance visibility and provide
additional control options.

3. Staff continues to support the Generator and Switchgear Replacement CIP Project at
WBTP. On February 24, a scheduled outage occurred to install two portable generators
for providing temporary power to the sludge dewatering and gravity belt thickener
buildings. Temporary power is required to facilitate installation of new equipment and
new feeder cables. During startup testing, the normal power temporary generator
tripped offline due to voltage phasing issues in the Sludge Dewatering building. Upon
further investigation, it was determined that the contractor mislabeled and improperly
connected the temporary cables. A lesson learned meeting was conducted with all
stakeholders to ensure this type of incident does not occur again.

4. Staff replaced damaged wiring that prevented Aeration Blower #1 from operating at
Surry Town Plant. Upon further investigation staff determined the wiring damage was
due to overheating. In addition, they identified the same issue on Aeration Blower #2
and preemptively replaced the wiring. Both blowers were tested and returned to normal
service.

Water Technology and Research

The demand for methanol to achieve denitrification was found to be much less than expected
at VIP Treatment Plant. This observation led to a new research program that has uncovered
new mechanisms for “stored carbon” denitrification in the second stage anoxic zones of our 5-
stage biological nutrient removal processes. While there is some evidence of this
phenomenon in the literature, the reports are quite scarce, poorly understood, and difficult to
interpret in terms of practical guidance. We have learned that this “stored carbon”
denitrification is linked to organic carbon, and specifically volatile fatty acids (VFA), taken up in
the anaerobic zone, it is correlated well with the activity of poly-phosphate accumulating